
® Y80 DIESEL ENGINE PARTS CATALO"GUE

YANGOONG CO., LTO.

THE PEOPLE'S REPUBLIC OF CHINA



fEJ ~

CONTENTS

1.m1*,~,JtJ. (480) Engine Body Assy (480) •••••••••••••••••••••• ••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••• (1)

2.*Jlf*,~,Jil (380) Engine Body Assy (380) ••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••• (6)

3.mi*,~,1il (280) Engine Body ~ssy (280) ••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••• (11)

4.iEfl'tt9'~~i~..Jil (480, 380, 280) Timing Gear Case Assy (480, 380, 280) •••••••••••••••••••••••••••••••••••••••••••••••••••••• (16)

5.~~m,~,}Jl (480, 381), 280) I Cylinder Head Assy (480, 380,280) I •••••••••••••••••••••••••••••••••••••••••.••••••••••••••••••••• (19)

6.~5I_,~,1il (480, 380, 280) II(ftfJlffi__)
Cylinder Head Assy (480, 380, 280) II (with Pressure-reducing Device) ••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••• (23)

7.j!_~tF,~,1il (480, 380, 280) Piston-connecting Rod Assy (480, 380, 280) ••••••• ~........................................... (28)

8.dbtlb~~,~,1il (480, 380, 280) Crankshaft-flywheel Assy (480, 380, 280) ••••••••••••••••••••••••••••••••••••••••••••••••••••••••• (30)

9.~~fdI,~1il (480, 380, 280) Camshaft Assy (480, 380, 280) •••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••• (32)

10.i!~1f,~,1il (480, 380, 280) Intake Pipe Assy (480, 380, 280) ••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••• (34)

11.tt~~••~..Jil (480, 380, 280) Exhaust Pipe Assy (480, 380, 280) •••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••• (36)

12J(i]71~t1f,~,Jil (480, 380, 280) Lubricating System Assy (480, 380, 280) •••••••••••••••••••••••••••••••••••••••••••••••••••••• (38)

13.~ilb~tff,~,1il (480, 380, 280) Fuel System Assy (480, 380, 280) •••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••• (41)

14.itiPi\!1f,~,P! (480,380,280) Cooling System Assy (480,380, 280) ••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••• (43)

IS.1t!9:~f!f,~,Pl (480,380,280) Electric System Assy (480, 380, 280) ••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••• (46)

16.j~jliB/~..1iX (480,380,280) Silencer Assy (480,380, 280) ••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••••• (48)

17.N&mIA/~,.&l (480, 380, 280) Tools Supplied with the Engine (480, 380, 280) ••••••••••••••••••••••••••••••••••••••••••••••••••• (SO)



Engine Body Assy (480)

.- 1-



Engine Body Assy (480)

~
CI III CI It :II: JIM jt? ~

~ '* Name of Parts
Ser'No Parts No Qty Remarks

-
1 480G-OIOO5 fiI~_~ Cylinder head bolt 10

,
2 480G-OI006 arrlltl~~lII Cylinder head bolt washer 10

-

3 480G--OI002 l=(iI:ii~Jl Cylinder head gasket 1

4 GB62-88 *lmilHlM6 Butterfly nut M6 I

5 GB848-85 ~1I6-140HV Washer 6-140HV 1

6 480G-01201 llf'Plam Respirator cover 1

7 480G-01203 rtf*] Filter gauze I

8 480G-01202 Pf'PlHlWilJi Respirator partition I

9 480G-01210 IJifl!.&iI&\!iflf Respirator weldment 1

10 GB5783-86 _~ M8 x 16 Bolt M8 x 16 24

'II GB848-85 ~fIJ 8-I40HV Washer 8-I40HV 54

12 480G-OIOll ' 1lf1J&~~it Respirator gasket 1

13 480G-01703 1iti1tJ_~ Oil drain plug 1

14 480G-01704 !JJ:1I Washer 1

15 480G-01701 irtJf~1C Oil sump 1 ~{t# Weldment

16 4800-01024 8~$dtRiIMg Front camshaft bush 1

17 480G--OI025 8~~rpM~ Middle camshaft bush 1

18 480G-OI026 8~$dImM~ Rear camshaft bush 1

19 GB5783-86 _~M8x20 Bolt M8 x20 7

20 GB5782-86 _~ M8x60 Bolt M8 x60 8

-2-



~
C2 II CI I1l II fJ1'l ~"1:i" ""S'

~ '* Name of Parts
SerNo Parts No Qty Remarks

- -~-----_..

21 GB5782-86 *~ M8 x 55 Bolt M8 x 55 4

22 480G-OII09 $B~~Jt Bowl-shaped plug piece 2

23 GB119-86 mB8 x20 Pin B8 x20 1

24 480G-OIl08 *~ Stopper 3

25 GB5783-86 _~ M8x25 Bolt M8 x 25 10

26 480G-OI013 1JlIJ~ (II) Side cover (II) 1

27 480G-OI014 1JlIJiAi(II)~Jt Side cover (II) spacer 1

28 480G-OI003 '=Carr~ Cylinder sleeve
~

4

29 480G-OIIll fJL1* Engine body 1

30 480G-OI012 1K'Ji& (I) Side cover (I) 1

31 480G-OI023 illJ1£ (I) tiJ: J1 Side cover (I) gasket 1

32 480G-OII02 )f:U!g Locating sleeve 2

33 480G-OIOO9 ~~}tmJ1A Flywheel housing gasket . 1

34 480G-OIIOI *J1 Plug piece 1

35 480G-OII03 f8B~_Jt Bowl-shaped plug piece 4

36 480G-OI400 fJLiWRI$¥f Oil level dipstick 1

37 480G-OI600 i1BR~1f~~$f4: Dipstick sleeve weldment I

38 GBl19-86 mBIO x20 Pin BIO x 20 2

39 GB5783-86 .~ MIOx30 Bolt MIO x 30 14

40 GB848--85 ~1IJ lO-I40HV Washer IO-140HV 14

-3-



~
c:I II c:I It: II JIH it-c;' -.::i

~ '* Name of Parts
SerNo Parts No Qty Remarks

41 480G-01300 1it*Jf~.f4: Water drain cock 1

42 480G-OI021 milfJffi:JJffl~ati1f Connecting pipe for oil pressure sensor 1

43 480G-01500 BijJ~JfJ1t!l&a1ffSftf Sensor for oil gauge 1

44 480G-OIOO4 mi1Hijma~Jt Oil filter gasket 1

45 GB5782-86 ;,sti M8 x45 Bolt M8 x45 1

46 480G-OIOO7 db $di.I1:~ ,It (1:) Upper thrust piece of crankshaft 2

47 480G-OIOO8 db $dt11:fl£ J1 (r)· Lower thrust piece of crankshaft 2

48 480G-OI015 ±~R:l:R: Main bearing halfshell (upper) 5

49 4S0G-OI016 j:4lJJJi:r]L Main bearing halfshell (lower) 5

50 4S0G-OII07 _~~Jt Bowl-shaped plug piece 1

51 480G-OI106 Z 1 / S" mJ ___ Z 1 / 8" taper plug 4

52 4S0G-01113 m±$dJ~~ Rear main bearing cap 1

53 4S0G-OIOI7 i:~JJiP Stand bar 2

54 4S0G-01114 ±$dJ*_~~1II Main bearing bolt washer 10

55 480G-01115 ±$dJ*ii_~ Main bearing cap bolt 10

56 480G-OIOIS i1H~1t~Jt Oil sump gasket 1

57 4S0G-01112 ±~*l£ Main bearing cap 4

58 4S0G-OII05 Z 1/4/1 lM1Tl_~ Z I / 4" taper plug 2

59 480G-OIOI0 ~~3\: Flywheel housing 1

-4-



ff CI IIJ CI It II fJH ~"S" " ~ f;jt Name of Parts
SerNo Parts No Qty Remarks

60 HG4-692-67 ft~JtUtJfi itb!-t Cased rubber oil seal 1

. PG80 x 100 x 12 PG80 x 100 x 12

61 GB67-85 SnM6x 12 Screw M6 x 12 2

62 GB97.1-85 ~[l6-140HV Washer 6-140HV 2

63 480G-OI019 lltJi Cover plate 1

64 480G-OI020 ~M! Name plate 1

65 GB827-86 WIllY 2 x 5 Rivet 2 x 5 4

66 480G-OII04 liJBm~Jt Bowl-shaped plug pi~ce 8

-5-



2.m1*,~~p! (380) Engine B~dy Assy (380)

-6-

......t·,"-:21
io '22

I -'23
~



Engine Body Assy (380)

JJ a lIJ CI It: II JIM ~..., ""S'
-S f* Name of Parts

SerNo Parts No Qty Remarks

- -
1 480G-OIOO5 tUIii~~ Cylinder bead bolt 8

2 4800-01006 ffiIlli:~~m£l Cylinder head bolt washer 8

3 380-01002 E(f[~tt':Jt Cylinder head gasket 1

4 480G--OIOO3 .t:tta~ Cylinder sleeve 3

5 GB5783--86 jJ~ M8 x 25 Bolt M8 x25 6

6 OB848-85 ~fI) g"-140Hy Washer 8-I40HV 49

7 380-01013 1lIJll (II) Side cover (II) 1

8 380--01014 1)lIJ~ (II) m}~. Side cover (I I) gasket 1

9 480G-OI012 1J!IJ i6£ (I) Side cover (I) 1

10 480G-'-O1023 1Jlj~ (I) ~ J1A Side cover (I) gasket 1

11 380--01111 m1* Engine body 1

12 480G-OIOO9 ~~7C!t': J~- Flywheel housing gasket 1

13 480G-Ol102 JE1!L~ Locating sleeve 2

14 480(3--01103 fi)B~~J1. Bowl--shaped plug piece 3

15 480G-01600 ilhR~T~figiS14: Dipstick sleeve weldment 1

16 480G-01400 mittJR msftf ()illevel dipstick 1

17 480G-OI015 ±$dJ}i1:li Main bearing halfshell (upper) 4

18 ·1 480G-OI016 1:$di~ -Fli: Main bearing halfshell (lower) 4

19 480G-OIOO7 d1J $dJ1I:M£ Jt (1:) Upper thrust piece of crankshaft 2

20 480G-OI008 diJ $dLIl:~Jt ('1') Lower thrust piece of crankshaft 2

-7-



J¥ CI III CI It :II JJH ~-.:s -.:s
~ '* Name of Parts

SerNo Parts No Qty Remarks

21 480G-01113 m±$dJ~ii Rear main bearing cap 1

22 480G-01114 ±t1IJ~tI~~1I Main bearing bolt washer 8

23 480G-01115 ±$dJ~m_~ Main bearing cap bolt 8

24 GBl19-86 tt4 B10 x 20 Pin BIO x 20 2

25 380-01021 mi1Hffij]1~!&~~~ Connecting pipe for oil pressure sensor I

26 480G-01500 Bi1J~m~~~tflS¥f Sensor for oil gauge 1

27 480G-01300 1it*1f~tflS¥f Water drain cock 1

28 4S0G-01101 ~Jt Plug piece I

29 480G-OII04 $Bm*Jt Bowl-shaped plug piece 6

30 480G-01106 Z 1 / 8/1 rmJ itiJ* Z 1 / S" taper plug 3

31 480G-OI107 liJBm~Jt Bowl-shaped plug piece 1

32 480G-01004 mitbitm~~J:t Oil filtee gasket I

33 ' GB5782-86 .~M8x45 Bolt M8 x45 1

34 GB5783-86 tI~M10x30 Bolt MIO x 30 14

35 GB848-85 ~II 10-140HV Washer 10-140HV 14

36 480G-01017 ~*~ Stand bar 2

37 GB5783-86 jJ~ M8 x20 Bolt M8 x20 29

38 480G-01112 ±ttII~l£ Main bearing cap 3

39 480G-01105 Z 1/4" IWlttl_ Z 1 / 4" taper plug 2

40 GBI19-86 tt4 B8 x 20 Pin B8 x 20 1
-

-8-



JJ CI III CI It - PH ~"-:i ~

~ 1* Name of Parts
SerNo Parts No Qty Remarks

41 GB5782-86 _~M8x55 Bolt M8 x 55 4

42 GB5782-86 _~M8x60 Bolt M8 x60 8

43 480G-OII09 iJem_Jt Bo\vl-shaped plug piece 2

44 480G-OI024 8~$drWJ#1f Front camshaft bush 1

45 480G-OI025 8~;m1f1#~ Middle camshaft bush 1

46 480G-OI026 8~$dJJffM~ Rear camshaft bush 1

47 480G-OII08 *~ Stopper 3

48 GB827-86 WPfT 2 x 5 Rivet 2 x 5 4

49 380-01020 ~J;4! Name plate 1

50 GB62-88 ~~_-B}M6 Butterfly nut M6 1

51 'GB848-85 ~[IJ 6-140HV Washer 6-140HV 1

52 480G-01201 ItflJ&a~ Respirator cover 1

53 480G-01203 ~~ Filter gauze 1

54 480G-01202 1l¥J!&~lWitli Respirator partition 1

55 480G-01210 JJflJ&a~~¥f Respirator weldment I

56 480G-OIOII P¥JPta~h Respjrator gasket 1

57 480G-01703 1itittJjJ~ Oil drain plug 1

58 480G-01704 ~1iI Washer 1

59 380-01018 ilfJ~~~J1 Oil sump gasket 1

60 380-01701 itb~:Jt. Oil sump 1

-9-



If CI II r::J It - ~ it-I:i' "'&:i'
~ '* Name of Parts

SerNo Parts No Qty Remarks

61 480G-OIOIO -~~7t Flywheel housing 1

62 GB67--85 *In M6x 12 Screw M6 x 12 2

63 GB97.1--85 ~lI6-140HV Washer 6-140HV 2

64 480G--OI019 ii~ Cover plate 1

65 GB5783-86 _~M8x30 Bolt M8 x 30 2

66 HG4-692·-67 *~~ti~i1t1~t Cased rubber oil seal I

-- P080 x 100 x 12 PG80 x 100 x 12

-10-



3.mf*,~,4 (280) Engine Body Assy (280)

-11-



Engine Body Assy (280)

f¥ £:I III CI lSI: II 11M i!~ ~

~ '* Narne of Parts
SerNo Parts No Qty Remarks

-I 480G-OI005 iIl£_~ Cylinder head bolt 6 J

2 480G-OI006 iI~_~~1I Cylinder head bolt washer 6

3 280-01002 E(.i[i£~Jt Cylinder head gasket 1

4 480G-OI003 ~ir~ Cylinder sleeve 2

5 GB5783-86 _~M8x25 Bolt M8 x25 4

6 GB848-85 ~1I8-140HV Washer 8-140HV 43

7 480G-OI012 1lIJ~ (1) Side cover (1) 1

8 480G-OI023 1lIJit (I) ~Jt Side cover (I) gasket 1

9 280-01111 flLf* Engine body 1
-

10 480G-Ol102 )i::ti:~ Locating sleeve 2

11 480G-Ol101 ~Jt Plug piece 1

12 480G-OiOO9 ~~7C~.Jt Flywheel housing gasket 1

13 480G-01600 ilhR~1f~~tflSftf Dipstick sleeve weldment 1

14 480G-01400 miltlRlflS1tf Oil level dipstick 1

15 480G-OI007 db $dJ .il:~Jt (J: ) Upper thrust piece of crankshaft 2

16 480G--OI008 db$tbl1:ff£Jt (F) Lower thrust piece of crankshaft 2

17 480G-OI015 :!:$dJ1Ll:1£ Main bearing halfshell (upper) 3

18 480G-OI016 ±$fhPL~R: Main bearing halfshcl1 (lower) 3

19 480G-Ol113 Jfr±$dJ~1f Rear main bearing cap 1

20 480G-01114 ±t1b*jJ~~1iI Main bearing bolt washer 6

-12-



Ji; C2 m CI It II fJH it-.::r -.::r .s ~ Name of Parts
SerNo Pa,rts No Qty Remarks

21 480G-01115 ±;w*l£.~ Main bearing cap bolt 6

22 480G-01300 1Jt71<1f*$flI: Water drain cock I

23 480G-OII04 $Bm~J1 Bowl-shaped plug piece 3

24 480G-01500 ffiJJ~mf~~~$¥f Sensor for oil gauge 1

25 GB5782-86 _~M8x65 Bolt M8 x65 I

26 GB5782-86 _~M8x45 Bolt M8 x45 1

27 480G-OI004 mnaiima~Jt Oil filter gasket 2

28 280-01026 miWiim~t1€!k Coupling of oil filter I

29 480G-OII06 Z 1/8'/ mnm;:~ Z 1/ 8// taper plug 3

30 480G-OII05 Z 1/4'/ mDmil* Z I / 4'/ taper plug 2

31 280--01017 ~*JJ4J Stand bar 2

32 GB5783-86 i.I~ MIO x 30 Bolt MIO x 30 12

33 GB848-85 ~fiJ 10-140HV Washer 10-140HV 14

34 480G-OII07 ~m~Jt Bowl-shaped plug piece I

35 480G-01112 ±;m*ii Main bearing cap 2

36 GB119-86 ~ BIO x20 Pin BIO x 20 2

37 480G-OI108 *~ Stopper 2.
38 480G-OI024 8~~njfJM~ Front camshaft bush 1

39 480G-OI026 8~fdJmMg Rear camshaft bush I

40 480G-Ol109 0i!m~Jt Bowl-shaped plug piece -
2

-13-



PM it
-Remarks

Narne of Parts
m ~

Parts No

J¥ ~

SerNo

Ii II:
Qty

----t-------+--------------------------+--------------i---------
41 GB5782--86 il~ M8 x 60 Bolt M8 x 60 8!

42 G B5782-86 iI~ M8 x 55 Bolt M8 x 55 4

43 GBl19-86 rfB8x20 PinB8x20 1

44 GB5783-86 _~ M8 x 20 Bolt M8 x 20 23

45 GB827-86 WPlT 2 x 5 Rivet 2 x 5 4

46 280-'01020 ~/~ Name plate 1

47 4800-01103 6.JB~~Jl Bowl-shaped plug piece 2

48 G 85783-86 _~ M lOx 25 Bolt M8 x 25 2

49 GB62-88 it~~£}M6 Butterfly nut M6 I 1

50 GB848-85 ~II 6-140HV- Washer 6-140HV 1

51 480G-01201 1lif~~.:Mf Respirator cover I I
52 480G-01203 ng~l Filter gauze 1 i
53 4S0G-O 1202 JP¥1!.&~~JWiffi Respirator partition 1 I
54 480G-0121O 1lif1.'&~i¥~ftI:: Respirator weldment 1 I

I

55 480G-OIOll 1lif·~~~~Jf Respirator gasket 1 II

56 480G·-:OI703 1t£irtJ~~ Oil drain plug _I 1 I

57 480G--01704 I ~J~ Washer I I II

58 280-01701 iI:IJ~'it; Oil sump I 1 I
59 280--01018 naJ~1C~J4· Oil sump gasket II I I
60 280--01010 '\S~% Flywheel housing 1 I__-.J. --L.. • ..L ~_ __L_~. _

----14-



~
CI lIJ c Ii - JJH jl-c:; "'S'"

~ ~ Name of Parts
SerNo Parts No Qty Remarks

61 GB67-85 *ltf M6 x 12 Screw M6 x 12 2

62 GB97.1--S5 ~fiI 6-140HV Washer 6-·140HV 2

63 480G-OI019 i&tli Cover plate 1

64 GB5783-86 *I~ M8 x30 Bolt M8 x 30 2

65 HG4-692-67 1t~J::tttJriiJtJM Cased rubber oil seal 1

PG80 x 100 x 12 PG80 x 100 x 12

I
I

----15-



4.lEft'tt§'~~/~,Ji1 (480, 380, 280) Timing Gear Case Assy(480, 380, 280)

-16-



4..iEa1t&~~l~~J£ (480, 380, 280) Timing Gear Case Assy(480, 380, 2~O)

Ff CI m c:J Ii II PM j!~ -.:::r
~ ~f Name of Parts

SerNo Parts' No Qty Remarks

1 GB5783-86 ~{~ MI2 x 30 Bolt M 12 x 30 I 1 ~ 06 $f4:
2 480G-02012 8~tmlEat~~Iffl{ Camshaft timing gear holddown I Belong to 06 unit

3 480G-02011 8~$fbJE~t&~ Camshaft timing gear 1

4 480G-02010 8~$fb1l:ff£l1i Camshaft thrust plate 1

5 480G-02002 PMM*~Jt Fuel injection pump gasket 1

6 GB6170-86 ~-fIJ M8 NutM8 3

7 GB5783-86 iJ~ M8 x20 Bolt M8 x 20 7

8 GB848-85 ~liI 8-140HV Washer 8-140HV 17

9 480G--0 1703 1tx:ilE~~ Oil drain plug 1

10 4800-01704 ~fi1 Washer 1

11 480G-02015 lmft Pointer I

12 GB119-86 1 mB8 x20 Pin B8 x 20 2

13 GB5782--86 ~~M8x40 Bolt M8 x40 6

14 480G-02017 jfattYfb~1lU~ Front cover of timing gear case 1

15 4800-02016 lEfFtt&~~1W~~~A Front cover gasket of timing gear case 1

16 HG4-692-67 iltIM PG55 x 75 x 12 9X Oil seal PG55 x 75 x 12 or 1

I
SG55 x 75 x'12 SG55x75xl2

17 480G-02013 1Eat~$~~ili Timing gear case cover 1

18 480G-02014 lElf.t~~~~~Jt Timing gear case cover gasket 1

19 4800-02008 f~&~ ffi·fli Idle gear holddown 1

-17-



J¥ CI m CI It .- PM j!"'S"' "'S"
~ fljt Name of Parts

SerNa Parts No Qty Remarks

--_. '---------
20 480G-02005 JElt·ttfitY~ Timing idle gear 1

21 480G-02006 lElJttt~-~~tt~ Timing idle gear bush 1

22 4800--02007 1EJl'tt~IM$'b~ Timing idle gear shaft 1

23 GB859-87 ~118 Washer 8 3

24 480G-02009 db $dJ lEat -tM~ Crankshaft timing gear 1

25 480G-02003 ~iItJ*lEHtLM~ Fuel injection pump ti;IIling gear I 1

26 480G--02004 Pft iTB *JEJl't~ ~~ Fuel injection pump tilning gear seat I 1 480(,,380 m

I
For 4HOG, 380

I

280-02004 PM illJ*jEflit -iM~Ni Fuel injection pump timing gear scat 1 280 Jfl.For 280

27 480G-02001 iElFttM~~ Timing gear case 1 4800. 380 1ft

For 480G, 380

280-02001 lEft,t~rb~ Timing gear case 1 280 ffl ~ For 180

28 480G--O 1001 lEflit-~~lir~ ft Timing gear case gasket 1 I ~ 01 tr~Y4:

Belong to 01 unit

29 GB898-88 ~~ilttM8 x 20 Stud M8 x20 3

-18-



-19---



"
CI 111 CI fSl II PM a:"'Ii' ~

~ '* Name of Parts Qty
SerNo Parts No

480 380 280
Remarks

1 480G-03019 ~.l:~1£ Spring seat cover (upper) 8 6 4
,

2 480G-03008 E(.flm~ valve collets 16 12 8

3 480G-03009 ~rl~.l:~ Valve spring seat (upper) 8 6 4

4 480G-03007 ~f19~5ftt. Valve spring (outer) 8 6 4

5 480G-03017 ~flpq~. Valve spring (inner) 8 6 4

6 480G-03018 ~fl~_r~ Valve spring seat (lower) 8 6 4

7 480G-03102 i::{fl~tf Valve stem guide 8 6 4

8 480G-03101 ~fiI~ Cylinder head 1

380-03101 ~arri\i Cylinder head 1

280-03101 ~arrit£ Cylinder head 1

9 480G-03104 t4~~fl~ Exhaust valve seat 4 3 2

10 480G-03015 t4~l:{fl Exhaust valve 4 3 2

11 GB6I70-86 tJ-RJ M8 NutM8 36 25 18

12 'GB848-85 ~[l8-140HV Washer 8-140HV 32 25 18

13 480G-03016 l'iiBl~:Jt~J-t Thermostat housing gasket 1 . 1 1

14 GB898-88 ~~_ttM8x25 Stud M8 x25 4 4 4

15 GB898-88 ~~*lttM8 x 30 Stud M8 x 30 8 6 4

16 480G-03006 t4~E(T~Jt Exhaust pipe gasket 4 3 2

17 480G-03001 m_~~~_fk Rocker arm seat fixed bolt 4 3 2.

18 480G-OII07 liJBW_Jl (<1>10) Bowl-shaped plug piece (<1>10) 4 3 2

-20-



~
c lIJ c It :II PM ~~ -.::i'

~ fIp Name of Parts Qty
SerNo Parts No

480 380 280
Remarks

19 480G-OII03 li)B~~J1 (<1>25) Bowl-shaped plug piece (<1>25) 4 3 2

20 480G-03106 fWi!~~Jt (<1>20) Bowl-shaped plug piece (<1>20) 1

-21 480G-03105 i~ii~ttf~ Swirl-chamber splice block 4 3 2

22 GB308-84 ~* <1>3 Steel ball <1>3 4, 3 2

23 480G-03300 WJm~~~$# Front hoisting ring weldment 1 1 1

24 GB5783-86 jJ~ M8 x20 Bolt M8 x20 4 4 4

25 480G-OII08 itt~ Stopper 1 1 1

26 480G-OII04 ~~~Jt (<1>32) Bowl-shaped plug piece (<1>32) 1 I 1

27 195-03013 JrMilB~ffifJi Injector holddown 4 3 2

28 480G-03020 ~jC~;;fl: Stud 8 6 4

29 480G-03013 iit,=(~~J-t Intake pipe gasket 4 3 2

30 480G-03012 mM~ Rear hoisting ring I 1 1

31 4800-03103 j£~(l~ Intake valve seat 4 3 2

32 480G-03014 jJ!'=(;1 Intake valve 4 3 2

33 GB894.1-86 ~[iJ 16 Check ring 16 2 2 2

34 480G-03208 m_~~ Rocker arm bush 8 6 4

35 480G-03201 ~flfa]~lJ]~_tr Valve clearance adjusting screw 8 6 4,

36 480G-03203 '={flm_ Valve rocker ann 8 6 4

37 480G-03202 tm_$tfr~~ Rockshaft carrier 3 2 1

38 480G-03204 mft$d)5lft_ Rockshaft spring 3 2 1

-21-



2

4

47 480G-03004 1~11f[~~ Cylinder head bonnetJDL •.p

380-03209 b({frI~.!l Cylinder head bonnet

I 280-03209 !={ar[~-~ Cylinder head bonnet

48 4800--03003 nn ilh rl~~}~. F:iller cap gasket

49 4800--03002 .JJUimCli£: Filler cap

50 GB923"-88 J&~~£J: M8 ChP nut Mg

51 GB898-··88 ~~~f± M8 x65 Stud M8 x 65

~
CI [II 1::1 Ii II

IJf1 jt-.::r ~

~ ~ Narne of Parts Qty'
SerNo Parts No

I-----.-,--:......:--~_.-

Remarks
480 380 280

-
39 480G-03210-2 fJE'=f$Wtt-!k Rockshaft stopper 2 2 2

40 480G-03210-1 fl3W$tU Rockshaft I

380-03210 ti"$dJ Rockshaft 1

280-03210 ~~trlJ Rockshaft 1

41 480G --03207 tai~ t1JJ J§ j(~ Rockshaft rear carrier 1 I 1 t

I
I

42 GB848-85 tJJ:liJ 6-140HV Washer 6---140lIV

I
1

I
1 1

43 480G-03206 ti '=f~~ tLjJtJ Rockshaft locating scre\v 1 1 1

I44 GB6171-86 ~-H} M8 x 1 Nut M8 x 1 8 6 4

45 GB5782-86 iI~ M8 x60 Bolt M8 x 60 4 I 3 2 I

46 I480G--03005 E(.ffiI Ji~~Jt Cylinder head bonnet gasket I 1 I
I 380-03005 ~ffiI~-~Ji~)t Cylinder head bonnet gasket I 1

I 280-03005 E{irlt~~Jr C'yhnder head bonnet gasket 1

--- 22-



6.9:mri&/~,~(480, 380, 280) IT (mifilffi~")

Cylinder Head Assy (480, 380, 280) II (w·ith Pressure-Reducing Device)

-23-



6.9:au:~,~,PX:(480, 380, 280) II (miJilffi:~.)
Cylinder Head Assy (480, 380, 280) II (with Pressuer-Reducing Device)

~
CI IIJ CI Ii :I: m j1-a::i' -c:;

~ '* Narne of Parts Qty
SerNo Parts No

480 380 280
Remarks

1 480G-03019 ~_J:~1£ Spring seat cover (upper) 8 6 4

2 480G-03008 l=(flt»t* valve collets 16 12 8

3 480G-03009 E(fl~.J:~ Valve spring seat (upper) 8 6 4

4 480G-03007 !={f19~~4t_ Valve spring (outer) 8

I

6 4

5 480G-03017 l=(fl JJq~_ Valve spring (inner) 8 6 4

6 480G-03018 ~fl~_r~ Valve spring seat (lower) 8 6 4

7 480G-03102 l=(fl~~ Valve stenl guide 8 6 4

8 480G-03101 l=(fiIi& Cylinder head 1

380-03101 E(fiIi& Cylinder head 1

280-03101 l=(iI~ Cylinder head 1

9 480G-03104 i4~l=(fl~ Exhaust valve seat 4 3 2

10 480G-03015 i4~'=tfl Exhaust valve 4 3 2

11 GB6170-86 jJ-H} M8 NutM8 36 25 18

12 GB848-85 ~1I8-140HV Washer 8-140HV 32 25 18

13 480G-03016 :tpiML~~~~Jt Thermostat housing gasket. 1 1 1

14 GB898-88 ~~~tEM8 x25 Stud M8 x 25 4 4 4

15 GB898-88 ~~_ttM8 x30 Stud M8 x 30 8 6 4

16 4800-03006 t4~ '=t~ tb: J:t Exhaust pipe gasket 4 3 2

17 480G-03001 t&_~Iltl)£jJ~ Rocker arm seat fixed bolt .4 3 2

18 4800-01107 $B~~Jt (<1>10) Bowl-shaped plug piece (<1>10) 4 3 2

-24-



~
CI III CI It II

IJfit ~"'IS -c:;
~ .f* Name of Parts Qty

SerNo Parts No
480 380 280

Remarks

19 480G-OII03 $B~~Jt (cI>25) Bowl-shaped plug piece (cI>25) 6 3 2

20 480G-03106 ftJB~*J1 (cI>20) Bowl-shaped plug piece (<1>20) 1

21 480G-03105 iliiil~_~ Swirl-chamber splice block 4 3 2

22 GB308-84 ~l:1' «1>3 Steel ball <1>3 4 3 2

23 480G-03300 WJmf;F~~tfl5f4: Front hoisting ring weldment 1 1 1

24 GB5783-86 _~ M8x20 Bolt M8 x20 4 4 4

25 480G-Ol108 tIt~ Stopper 1 1 1

26 480G-OII04 $BW~Jl '(<1>32) Bowl-shaped plug piece (cI>32) 1 1 1

27 195-03013 ~iltJ~ffif1i Injector holddown '4 3 2

28 480G-03020 ~~j,ltt Stud 8 6 4

29 480G-03013 i1t~1f~Jl Intake pipe gasket 4 3 2

30 480G-03012 mM~ Rear hoisting ring 1 1 1

31 480G-03103 i1tl:{fl~ Intake valve seat 4 3 2

32 480G-03014 i1t~fl Intake valve 4 3 2

33 GB894.1-86 ~[I] 16 Check ring 16 2 2 2

34 480G-03208 fg!Jftt~ Rocker arm bush 8 6 4

35 480G-03201 l=(fl fa]~OO~i.ltr Valve clearance adjusting screw 8 6 4

36 480G-03203 ~flM" Valve rocker arm 8 6 4

37 480Q-5--03202 m_$Wx~ Rockshaft carrier 3 2 1

38 480G-03204
m_$dJ~_

Rockshaft spring 3 2 1

-25--



It a I
f¥ a II a

280 -J

JIM it~ ""S'
~ '* QtyName of Parts

SerNo Parts No
__ '=480 ~ 380

Remarks
I----r------------

39 480G--0321 0-2 jg~;mtt-~ Rockshaft stopper 2 2 2 I
40 480G-03.210-1 mW.$dJ Rockshaft 1 I I

380-03210-1 m"tdJ Rockshaft I 1 I
.,

280-03210-1 ~_tfIJ Rockshaft 1

41 I 480Q-5-03207 m~$rHJffx~ Rockshaft'rear carrier 1 1 1

42 GB848--85 ~li1 6-140HV Washer 6--140HV 1 I 1 I

43 480G-03206. 'ti ff $dJ )i:: taL~ Iff Rockshaft locating serev.' ] I 1 1I
(

44 GB6171-86 jI-HJ M8 x 1 Nut M8 x 1 8 6 4 ,
I I

45 GB5782-86 jJ.~ M8 x60 Bolt M8 x60 I 4 3 I 2
I !

46 480G---03005 E((f[Jt~~Jt Cylinder head bonnet gasket I I I

I

I I

380-03005 ~n~ll~J1 Cylinder head bonnet gasket
I

1
I
I

280-03005 J={ ffiI1ilfI~ it Cylinder head bonnet gasket
I

1I i

47 480Q-5-03209 !={ffiIm!fl Cylinder head bonnet I 1
I

~ffiI~4l

I

I
380-03209 Cylinder head bonnet

I
1

280-03209 b(ffiIm~ Cylinder head bonnet 1
I

48 480G-03003 tJUnH Q ~~h~ Filler (~ap gasket I 1 i 1 1

bnilb Q ~
I I I

49 480G-03002 Filler cap I 1 1 1I
~~.-B} M8

I I50 GB923-88 Cap nut 1v18 I 4 3 I 2

51 GB898-88 ~:!kilttM8 x 65 Stud M8 x 65 I 8 I 6 4
I
I JI I !-

-26-



J¥ CJ fIJ CJ It II PH ~-c:i" -c:;
~ '* Name of Parts Qty

SerNo Parts No
480 380 280

Remarks

52 480Q-5-03211 ~ffit$ Decompression shaft 1

380-03211 ~B!$dt Decompression shaft 1

280-03211 ~Bi*dJ Decompression shaft I

53 GB6171--86 iJfIJ M8 x I Nut M8 x 1

I
12 9 6

54 ,480Q--S-03217 ~lliOO~~n Decompression adjusting screw 4 3 2

55 IGB894.1-86 t~ [j] 14 Check ring 14 2 2 2

56 480Q-5---03218 f-~~t~~ Cross connection 1 1 1

57 480Q-5-03212 ~}~. Gasket 2 2 2

58 480Q-5--03213 ~Lf~rlfflIJfli Decomprcssor control plate 1 1 1

59 I 480Q-5~03216 I ~ IEtffi Jff $tilit Decc1mpression rocker arm bush 1 1 1

60 GB3452.1--82 lifO /I J~*~Hi O--ring seaJ 1 1 1

1 13.2 x 2,65 13.2)< 2.65
!

61 i 480Q-- 5 ---03215 tHJJ5fJl~ '1~orsion spring 1 1 I

62 1 480Q-5-03220 (~ 11£ tm .~y j;l~ t~# DeCOlnprt~ssion rocker arm \veldmcnt 1 'I 1 1
I -

63 480Q---5---03214 I r~W:lfj Lilniting pin 1 I 1

64 , GB5783--86 11!J~ M8 x 25 Bolt rvf8 x 25 3 3 3

65 i GB859--87 11N~ 8 Washer 8 3 3 3

I
I

- I I

---27-



7.m.~tf,~,Ji!(480, 380, 280) Piston-connecting Rod Assy (480, 380, 280)

i
=..

I
0\ =....

-28-



7.ffi".iiff,~~1il(480, 380, 280) Piston-connecting Rod Assy (480, 380, 280)

If a £II a It II JfH f!"'15" ~

4!i f* Name of Parts
SerNo Parts No Qty Remarks

1 480G-04001 ;g-ii~~ Top compression ring lXn

2 480G-04002 ~=,=:iiA:(~ 2nd and 3rd compression ring 2xn n~~lIlk

3 480G-04100 itbJ,f\~ftf Oil ring unit lXn

4 GB893.1-86 {Lm~~rJilJ26 Circlip for hole 26 2xn

5 4800-04005
m_

Piston IXn

6 480G-04202 iiff .. Connecting rod lxn

7 480G-04003 iiff$dJR.: Connecting rod bearing shell 2xn

8 480G-04203 i£tfi& Connecting rod cap lxn

9 480G-04205 i!ff_~mJt Connecting rod bolt lock plate 2xn

10 480G-04204 ~ff.~ Connecting rod bolt 2xn

11 480G-04004 m*m Piston pin lxn

12 480G-04201 i!tfM~ Connecting rod bush IXn

l±: 480--n:J;) 4 380-n ~ 3 280-n -JJ 2

-29-



8.dtJtdI~~,~,Ji1(480, 380, 280) Crankshaft-flywheel Assy (480, 380, 280)

-30-



8.dU~m~~,~,P!(480~ 380~ 280) Crankshaft-flywheel Assy (480~ 380~ 280)

JJ c::I III c::I It - JJH it"'15" ~

-ti flit Name of Parts Qty
SerNo Parts No

480 380 280
Remarks

1 480G-05007 ~idJJl\ Starting claw 1 I 1

2 480G-05006 ~i;I)J1\~tJi Starting claw backing pl.ate 1 I 1

3 480G-05005 flU$dJlt*~ Crankshaft belt pulley 1

380-05005 fifJt1IIlt~~ Crankshaft belt pulley 1

280-05005 flUts~~~ Crankshaft belt pulley 1

4 480G-g~~A db4llJ Crankshaft 1 05003,05003A {l#JDt
380 05003 dIJ$dJ Crankshaft I ~ ~ , iifilffl-05OO3A
280 05003 dH~ Crankshaft 1 (Interchangeable, on--05003A

5 GB1096-79 tl CIO x64 Key CI0 x64 1 1 1 ly different materials

6 480G-05004
-~

Plug 4 3 2 used)

7 480G-05102 ~~1&[IJ Flywheel gear ring 1 1 1

8 480G-05101 ~~ Flywheel 1

380-05101 ~~ Flywheel 1

280-05101 -~~ Flywheel I

9 GBl19-86 tt4 B8 x 20 Pin B8 x20 1 1 1

10 480G-05002 ~~.~~tJi Flywheel bolt backing plate 1 1 1

11 480G-05001 ~~.~ Flywheel bolt 6 6 6

-31-



9.Cr~~fb,~~1il (480, 380, 280) Camshaft Assy (480, 380, 280)

3

2
t

-~32-



Cam~haft Assy (480, 380, 280) .,

fF r:::I m r:::I Ii - JIM j!-.::; ~

~ '* Name of Parts Qty
SerNo Parts No

480 380 280
Remarks

~-, --
I GB5783-86 ~~ M12x30 Bolt M 12 x 30 1 1 1

2 GB848-85 ~III 12-140HV Washer 12-140HV 1 1 1

3 480G-06001 [~J~$fb Camshaft 1 06001, 06001 A ~ ft
--0600IA 8~~ Camshaft JffJ: ~ riiJ , fiT Jiti Jfl

(Interchangeable, on-

ly different materials

used)

4 GBI096-79 fl C8 x 22 Key C8 x22 I 1 1

5 480G---06002 ff!tt Tappet 8 6 4 06002, 06002A ~ if
-06002A ffftt Tappet 1Ut ~ fiij , OJ ii }fl

(Interchangeable, on-

ly' different materials

used)

6 480G-06003 ff£:tf Push rod 8 6 4

7 380-06001 8re$tlJ Camshaft 1 [ij).l:

-0600IA

8 280-06001 8f8~ Camshaft 1 ri1l1:
-06001A

-33--



10.ia~.,~,Pl (480, 380, 2'80) Intake Pipe Assy (480, 380, 280)

-34-



Intake Pipe Assy (480, 380, 280)

F¥ c:r III c li - I IJM j!""E5" -cs-
~ f$ Name of Parts Qty

Ser No Parts No
480 380 280

Remarks

_.- ---- .-'----....--. --
I 480G-07000 j1f~1f.g\~ Intake pipe assy 1

2 380--07000 itt l{/'g.~\~ Intake pipe assy 1
I

3 280-07000 i1t~ i= J~\ nX: Intake pipe assy 1 I

..

I

I

I
--35-



11.tt~~.,~,1il (480, 380, 280) Exhaust Pipe Assy (480, 380, 280)

-36-



Exhaust Pipe Assy (480, 380, 2~O)

~
c:I III CJ It II

I'M it-.:;r ""S"
~ ~ Narne of Parts Qty

Ser No , Parts No
480 380 280

Remarks

---
I GB5783-86 ~~Ml0x30 Bolt~110x 30 2 2 2

2 GB859-87 ~[iJ 10 Washer 10 2 2 2

3 GB848-85 ~[llO-140HV Washer lO-140HV 2 2 2

4 480G-08002 t4~~l~\~~J1 General exhaust pipe gasket 1 1 1

5 480G-08001 t4~!={if Exhaust pipe 1

6 380--08001 t4~E(if Exhaust pipe 1

7 280-08001 fI~~1f Exhaust pipe I

-37-



13

6-C-- 5

-------20

--------21

12.jli]m~~,~,Pl (480, 380, 280) Lubricating S stem Assy (480, 380, 280)
-1

-38-



12.jJi]m-~~,~,px: (480, 380, 280) Lubricating System Assy (480, 380, 280)

Ff 1:1 III 1:1 It II JJH ~"'IS" ~

~ ffft Narne of Parts
SerNo Parts No Qty Remarks

I GB6170-86 ~-H} MIO Nut MIO 1

2 GB93-87 ~[iJ 10 \Vasher 10 1

3 GB848-85 ~fllO-140HV Washer 10-140HV I

4 480G-09IOI fJLitlJ*fflidJ&~ Oil pump drive gear I

5 480G-09111 fJLirtl*$dJ Oil pump shaft 1

6 GBI099-79 *,mJIJi 3 x 5 x 13 Semicircular key 3 x 5 x 13 1

7 480G-09102 mM*f*M~ Oil pump body bush 1

8 480G-09103 fJtiW*f* Oil pump body 1

9 4800-09105 ~Jt iltl jji~Jt Oil pump gasket 1

10 4800-09112 rJq~-"f Inner rotor 1

11 480G-09104 9~~-r Outer rotor 1

12 4800-09113 IMIttm Cylindrical pin 1

13 480G-09106 milH~m Oil pump cover 1

14 480G-09002 HiilH1ft!~mJt Oil outlet pipe flange gasket 2

15 480G-09400 mi1Bif2&~f4: Oil line unit 1

16 O'B848-85 ~fI 8'-140H\' Washer 8-140HV 6

17 GB5783-86 _~ M8x20 Bolt M8 x20 2

18 480G-09001 it~1* Gauze filter body 1

19 GB5782-86 _~M8x40 Bolt M8 x40 4

20 480G-09200 ng~~1tf4: Gauze filter weldment 1

-39-



"
CI 111 CI ti: II PH ~~ -.:s

45 '* Name of Parts
SerNo Parts No Qty Remarks

21 4800-09003 ugilb~* Gauze support 1

22 480G-09300 milbiJ!ma~~Jil Oil filter assy 1 ~~ J0810H
:.

Model J0810H

-40-



-41-

-6

II

4
I
I

·tlJ

~

1

1-5!

13.~ifb~fJf,~Pl(480, 380.. 280) Fuel System Assy (480, 380, 280)

.~
2 3



~
CI m C:I ft - lIft it-.::r "'IS"

~ ~ Name of Parts Qty
SerNo Parts No 480 380 280

Remarks

~-'.....

1 480G-I0500 ~iWitm~J~\Jit Fuel tilter assy 2 2 2

2 GB848-85 ~fiI 8-140HV Washer 8-140HV 1 1 I 1

3 GB5783-86 _~M8x25 Bolt M8 x25 1 1 1

4 480G-I0700 Pjfilb*£~mai1iJ1f1ffSflf Lines from injection pump to filter 1 1 1

5 480G-I0600 itm~~lTJtitb*i1fJ~~f4: Lines from filter to injection pump 1 1 1

6 480G-I0200 rQiBiiliJ1ftffSf4: Fuel injection pipe 4 3 2

7 480G-IOIOO ~iW*~~\Jt( Injection pump assy 1

380-10100 PliliJ*~~\Rt Injection pump assy I

280-10100 UMiJij*~~\ht Injection pump assy 1

8 P662-00MX ~iJija~~\ht Injector assy 4 3 2 fiiJ 8195 ~
I
I l"he same with ModelI

9 480G-I0400 ' rill itaT HIS f4: Fuel return pipe

I
1 S195

380-10400 rHIitllTHlSf4: Fuel return pipe 1

280-10400 lilliWTHlSftf Fuel return pipe 1

10 480G-IOOOI ~iW*ft~ Injection pump fittings 1 1 1

I
-42-



I
~

\
19

28

~-

<11 \
\

i,
26

2S

13
12

2

14.;t!(l~!1f,~,Pl(480,380, 280) Cooling System Assy (480, 380, 280)
r-~---""

-43-



14.i+iP~tJf,~~Jil(480, 380, 280) Cooling System Assy (480, 380, 280)

"
CI (IJ CI ft :II Jfn it~ '7

~ '* Name of Parts
SerNo Parts No Qty Remarks·

_.-

1 GB5783-86 tI~M6x20 Bolt M6 x 20 4

2 GB848-'85 ~1II 6-140HV Washer 6-140HV 4

3 480G--11301 1iiMr.Bil Thermostat cover 1

4 480G~'11302 i'iii\.ali~Jt Thermostat cover gasket 1

5 71<iML~~~ (360~) Water temperatur~induction I !3 CA --110 ii Jfl

plug (Model 360) Interchangeable with

6 480G-11303 =fiiaU SH130 Thermostat SH130 1 that of the CA-···IO

7 480G-11304 ='Pi&\U7t Thermostat housing 1

8 480G-III09 IJ\M~tl1f Small circulating adapter 2

9 No.lA _ff~Bi d> 3/ 4"-1 1 / 8/1 Screw clip <J) 3 / 4/1 -1 1/8// 2
I

10 480G--IIOOI ~Jfit.l1f Rubber bent pipe 1 VijJR~~tlJrl

II GBII53-79 ilbU45°MIOXi Oil cup 45 ° MIOxl 1 Double cloth rubber

12 GB893.1-86 ~IIJ 40 Check ring 40 1

13 GB278-82 .fIJrRJIL\~$dJ~60203 Single-row radial b~ll bearing 60203 2

14 480G-Il104 fdJ*lWillJ Bearing spacer 1

15 480G-III03 *~~1* Water pump housing 1

16 480G-I1107 **~Jt Water pump gasket I

. 17 GBI099-79 *-11_ 4 x 6.5 x 16 Semicircular key 4 x 6.5 x 16 2

18 480G-III06 **t1b Water pUlnp shaft I

19 IIF-15 ~ r4~~_*M Ceramic graphite water seal 1

-44-



J¥ I:::J [fJ CI It :II: IJM it~ "':i
~ '* Name of Parts

SerNo Parts No Qty Remarks

20 480G-III05 **nt~ Water pump impeller 1

21 480G-Il110 lRtlJ:fI1 Copper washer I

22 GB923-88 ~~_-R}MIO Cap nut MIO 1

23 480G-I1I08 **§if£ Water pump rear cover I

24 .4800-11107 J1<*~Jt Water pump gasket 1

25 OB5783-86 *I~ M8 x20 Bolt M8 x20 4

26 OB859-87 ~liJ8 Washer 8 4

27 OB848-85 ~fI 8-140HV Washer 8-140HV . 5

28 480G-II200 JA~tfl5f4: Fan 1

29 GB6I70-86 8-HJ MIO Nut MIO I

30 GB859-87 ~fm 10 Washer 10 1

31 480G-IIIOI ~liJ Washer I

32 480G-III02 **&:*~ Water pump belt pulley 1

33 GB5783-86 jJ~ M8 x30 Bolt M8 x 30 1

34 480G-IIOO3 Jjt~Bifli Fan holddown 1

-45~



15.Et!~~~,~,Pl(480, 380, 280) Electric System Assy(480, 380, 280)

7

-46--



15.et!e,:~~l~,Ji1(480, 380, 280) Electric System Assy(480, 380, 280)

~ - I
J¥ CI fIJ 1:1 PM j!~ "'IS'"

~ ft1t Name of Parts Qty
Ser No Parts No

i--.

Remarks
480 380 280

---_._-- I .---~ ..---- ---_.
1 480G-12200 19tf.\~~14: Glow plug I 4 3 2 Model 1055

I
2 480G·- 12002 ~l1tfli Current--conducting plate 1

380-12002 ~Jt!tli Current-conducting plate 1

280-12002 ~:Jt!fR Current-conducting pla~e 1

3 480G-12300 tgl;l) Jt!fJL Ri51tf QD I315A Starting motor unit QD 1315A I 1

380T-12300 ~idJJt!mms¥f Starting motor unit 1

4 480G-12100 JF-'11350WI4V5Eit~Et!mAlternatorJF-11350W14V 1 1 1

5 4800-12003 ~rt!m~5tfJ Alternator support (lower) 1 1 1

6 GB848-85 ~III 8-··140HV Washer 8-140HV 1 1 I

7 GB5783-86 jJ~ M8 x20 Bolt M8 x20 1 1 1

8 GB6170-86 tim MIO NutMIO I 1 1

9 480G-12001 ~ tttfJL.1: ~1*1* Alternator support body (upper) 1 1 1

10 480G-12004 ~lt1mJ:~~ffi~~ Holddown sleeve of alternator 1 1 1

support (upper)

11 GB848-85 ~liJ IO--140HV Washer IO-140I-IV 1 1 1

12 GB5782-86 jJ~ MIO x95 Bolt MIO x95 1

I

1 1

13 GBI171-74 =::ffJJriiWA-·950 V-belt A-950 I 1 1

I

-47-



163~PiH,~...r£(480, 380, 280) Silencer Assy(480, 380, 280)

2

5

. 4
I

/

-48-



16.j~jJfB,~,Pl(480, 380, 280) Silencer Assy(480, 380, 280)

~
CJ Ell CI It: - PH it-.::i -.::;

~ '* Narne of Parts
SerNo Parts No Qty Remarks

1 480G-13101 f4~~1f Exhaust pipe 1

2 480G-13001 1£~ Cover plate 2

3 480G-13102 ~JL\1f Center pipe 2

4 480G-13103 IWftJi Spacer plate 1

5 480G-13002 :It#: Housing I

6 480G-13201 9:JLlJi Punched plate 1

7 480G-13202 i1!E(1f Intake pipe 1

-49-



17.mfimIA,~,P1(480, 380, 280) Tools Supplied with the Engine(480, 380, 280)

fJ-------M

-50--

----'lit"

e=J---oo

UJ--,....

m----'C



17.JlmIA,~,Jil(480, 380, 280) Tools Supplied with the Engine(480, 380, 280)

If c:I 111 CI It - JIH j±-.::i' -cs
~ '* Name of Parts

SerNo Parts No Qty Remarks

1 480G-14007 Jjqt14mtimIAii Toolbox for the domestic market 1

2 480G-14100 ~fl~RtflSf4: Valve clearance gauge 1

3 480G-14200 .~rlltliJi!tflSftf Leather bucket for grinding valve 1

4 480G-14001 ~ffl~IA Tool for mounting piston 1

5 480G·-14002 1i~~rtf~ff Square tenon lever of box spanner 1

6 480G-14003 gtm~(I3) Box spanner head (13) 1

7 480G-14004 gfftj~(16) Box spanner head (16) 1

8 480G~14005 g~~(18) Box spanner head (18) 1

9 480G-14006 ~tm~(21) Box spanner head (21) 1

!

I

..

-51-


